
www.x-country.com

Unit 14, Production Rd

Taren Point, NSW, 2229 Australia

Assembly time: 20-45min

X-COUNTRY

SUMMIT
PLATFORM

(A) Read through instructions completely and ensure you understand each step before proceeding
(B) Check the contents of the kit before fitment and report any discrepancies

(C) Pass instructions onto the customer at the completion of the fitment

DN: XFI-001

ISSUE: 01

30/10/2024



PAGE 2 of 9
X-COUNTRY

IMPORTANT
LOAD RECOMMENDATIONS

If a defect appears in the system before the end of the warranty period and X-Country finds that the defect is in materials or 
workmanship, X-Country will, in its sole discretion, either:

1. Repair the system or the defective component of the system free of charge
2. Replace the system or the defective component of the system; or
3. Refund the purchase price of the system to the original purchaser.

X-Country reserves the right to replace defective products or components with products or components of similar quality, 
grade and composition, where an identical product or component is not available. Goods presented for repair may be replaced 
by refurbished goods of the same type rather than being repaired. Refurbished parts may be used to repair the goods.
The 5 year warranty does not apply where:

1. The  system is not installed in compliance with the fitting instructions provided
2. The system is not used as intended or designed
3. Any part of the system is used with other products or components not intended to be used in conjunction with the system
4. The system has been on-sold or assigned by the original purchaser
5. The system has been modified or repaired by someone other than X-Country or an authorized X-Country stockist
6. X-Country cannot establish any fault after inspection of returned product
7. The system has been subject to abnormal conditions, including fire, water, humidity, pressure, stress or similar
8. The defect in the system has arisen due to abuse, misuse, neglect or accident
9. The defect in the system has arisen due to the unlawful or unusual operation of the vehicle to which it is fitted
10. The defect in the system has arisen due to the purchaser’s failure to properly assemble, install, fit, maintain or use the 
system in accordance with the specifications and instructions provided by X-Country.

This warranty does not extend to fair wear and tear. Warranty claims can be made by contacting X-Country directly using the 
details below. A warranty claim must be accompanied by proof of purchase (such as receipt).

- Routinely and regularly check the proper functioning of the system. Check all fixtures at regular intervals.

- Do not use an automatic carwash with system installed.

- Maximum load capacity of the system is 400kg under static conditions.
- Maximum load capacity of the system is 100kg under dynamic including off-road conditions.
- Do not exceed vehicle manufacturers recommended load rating if it is lower than the maximum load capacity specified in this docu-
ment (i.e., 100kg).

- Ensure any load carried is evenly distributed.
- Actual load on vehicle Roof (Refer to owner’s manual) = Weight of Roof rack system / system + Weight of Tray + Weight of cargo.
- Actual load on rack system (Refer to product instructions) = Tray weight + cargo.

WARRANTY INFORMATION



PAGE 3 of 9
X-COUNTRY

PARTS LIST
HARDWARE

M8 Flanged nut x 32 M8 x 16mm hex bolt x 32
M5 x 20mm countersunk

screw x 24 Alloy plank plate x 12

Plastic corner upper x 4 

Corner bracket x 4

Torxhead screw x 16

Plastic corner lower x 4 Front/rear extrusion x 2 Side extrusion x 2 Inner plank x 6 

TOOLS REQUIRED
•	 Blade
•	 13mm socket wrench
•	 Cordless drill

T20/T25 torx tool T20/T25 impact torx bit 

    1.     2.     3.     4.     5. 

    6. 

    7.     8.     10.     11.     12. 

    13.     14. 

PARTS

Part Number Length Width Planks Approx Weight

XCS-1512 1455 1240 6 18.5

XCS-1912 1855 1240 8 22.3

XCS-1514 1455 1380 6 20.3

XCS-914 855 1380 3 9.5

XCS-2112 2055 1240 9 24

XCS-2114 2055 1380 9 26.2

XCS-1212 1255 1240 5 16.1

XCS-1215 1255 1500 5 18.9

XCS-3016 3046 1598 7 23.8

PLATFORM SIZES

*Quantities for XCS-1512 shown.

Platform width

Plank width

45mm

35mm



PAGE 4 of 9
X-COUNTRY

INSTALLATION

1.
A - Open box and unpack the front/rear and side extrusions.
B - Open small box and unpack plastic corners and hardware.

2.

TOOL •	 Blade

Assemble outside perimeter of the platform in an upright 
orientation. 
A - Firstly, insert the upper plastic corners into the front and 
rear extrusions. 
B - Fit these assemblies into the side extrusions. 

9.
7.

10.



PAGE 5 of 9
X-COUNTRY

3.
Secure plastic corners with 2 x 4x10mm torx screws. 

6.

TOOL •	 T20 torx tool
Torque: 1-2Nm

4.
Carefully turn the platform over. The Summit assembly will 
now be facing downward. 

5.
Assemble the plank plates 
with 2 x M5 countersunk 
screws. Be sure to use 
the same orientation for 
each end. 

4. 12.

3.



PAGE 6 of 9
X-COUNTRY

6.
Slide in M8 x 16mm hex bolts (x12), into the channels on 
either side of the platform as shown. 

(x12)

(x12)

2.

7.
Lower in the plank assemblies and slide across the previ-
ously installed M8 x 16mm hex bolts, locating them into the 
planks as shown. Loosely fix by finger tightening with M8 
flanged nuts. 

1.



PAGE 7 of 9
X-COUNTRY

8.
Position the installed planks into their correct positions.

A - Starting at the front of the platform, measure 203mm 
backward from the front extrusion’s channel, to the same 
position in the channel of the first plank. 

B - Measure backward 200mm from the first plank’s 
channel, to the same position in the channel of the following 
plank. Repeat this for all additional planks. 

Fr
on

t

R
ea

r

203mm 200mm 200mm 200mm 200mm 200mm

203mm 200mm

203mm

9.
Use a socket wrench to fix each plank into the positions 
established above. 

TOOL •	 Socket wrench
Torque: 12-14Nm



PAGE 8 of 9
X-COUNTRY

10.
Slide M8 x 16mm hex bolts (2x) into the front, rear and side 
extrusions as shown. 

2.

11.
Place the corner brackets into position, sliding them over 
the hex bolts installed in the previous steps. Fix in place with 
M8 flanged nuts. 

6. 1.

12.
A - Slide 4x M8 x 16mm hex bolts into the channel of the 
front extrusion. 

B - Place the fairing into place over the hex bolts installed 
previous. Centre the fairing and tighten in place with flanged 
nuts. *Fairing supplied in Razor kit.

TOOL •	 Socket wrench
Torque: 12-14Nm

(A)

(B)

IMPORTANT - Refer to 
vehicle specific Razor 
instructions.

x4

TOOL •	 Socket wrench
Torque: 12-14Nm



PAGE 9 of 9
X-COUNTRY

13.
Install the lower plastic corners. Fix them in place with coun-
tersunk screws. 3.

8.

14.
Attach the Summit Platform to the Razor, according to the 
vehicle specific instructions. 


